
 
 

Delft University of Technology

Plant-Wide Modeling of the UPM Pulp Mill Wastewater Treatment Plant in Uruguay

Bentancur Caballero, S.M.

DOI
10.4233/uuid:413156a0-a410-44ad-8bad-e61f1d811874
Publication date
2024
Document Version
Final published version
Citation (APA)
Bentancur Caballero, S. M. (2024). Plant-Wide Modeling of the UPM Pulp Mill Wastewater Treatment Plant
in Uruguay. [Dissertation (TU Delft), Delft University of Technology]. https://doi.org/10.4233/uuid:413156a0-
a410-44ad-8bad-e61f1d811874

Important note
To cite this publication, please use the final published version (if applicable).
Please check the document version above.

Copyright
Other than for strictly personal use, it is not permitted to download, forward or distribute the text or part of it, without the consent
[...]
precipitated and removed in a clarifier. The decision of how much flow from the WAB 

line passes through the new precipitation plant depends on the P concentration in the 

influent. The higher the P concentration in the influent, the larger the influent flow 

directed to the chemical precipitation plant; otherwise, the flow goes directly to the 

neutralization and equalization basins. The decision on the blending flow is taken by the 

plant engineer on a daily basis. Therefore, it is of a great importance to consider the entire 

wastewater treatment plant, (including pre-treatment, primary and secondary treatment 

processes) to better understand the entire operation of the WWTP; of particular interest, 

the chemical P-removal processes, and its main impact on the plant-wide processes, 

including the subsequent equalization, activated sludge, and waste activated sludge (WAS) 

treatment processes.  

Once the WWTP operation is well understood, the operation of the plant can be further 

improved and optimized (such as the dosage of metals, metal type, mixing, reaction time, 

age of flocs, among others) for a better performance of the WWTP including the 

achievement of lower P concentrations in the effluent. 

1.6 PHOSPHOROUS IN AQUATIC ENVIRONMENT 

Phosphorus is an essential element for all living organisms and plays a major role in many 

physiological processes (Metcalf and Eddy, 2003; Lopez-Vazquez, 2009; Peng et al., 

2018). However, in recent years, excessive amounts of P discharged into aquatic 

environments due to anthropogenic activity have become one of the main causes of water 

eutrophication, which has negative effects on water quality (Clark et al., 1997; De-Bashan 

and Bashan, 2004; Bunce et al., 2018). Therefore, it is desirable to implement 

technologies to removal P and reduce the level of P entering surface waters.  

In Uruguay, the main sources of P entering rivers are to various human activities, mainly 

with fertilizers and soil erosion. And in certain areas of high livestock density, with their 

excretions (Ministerio de Ambiente, 2020). Of the TP values recorded between 2016 and 

2019 in the country's watercourses, reservoirs and lagoons, 84 % were unacceptable. Non-

acceptable concentrations according to reference values proposed by the Technical Water 

Board (2017) correspond to concentrations greater than 70 μgP/L for lotic systems and 

greater than 50 μgP/L for lentic systems (Ministerio de Ambiente, 2020). Considering the 

average for the 2016-2019 period, unacceptable high levels are observed in all 

watercourses and lentic systems of the country, probably due to the anthropogenic 

activities carried out in the basins (Ministerio de Ambiente, 2020).  



                                                                                    Introduction 

17 

 

Phosphorus can be found in different forms in natural waters and in wastewaters. These 

forms can be divided into dissolved, colloidal, and particulate phosphorus. The separation 

between dissolved and particulate fractions is achieved by filtration through 0.45 μm 

membrane filters (Spivakov et al., 1999). The particle size of colloidal phosphorous can 

vary and depends of the methods of its determination; typically can be found in the range 

from 0.01 to 1.0 μm (Ekama and Wentzel, 2008). 

According to the Standard Methods for the Examination of Water and Wastewater 

(APHA et al., 2012) phosphorus occurs in water merely as phosphates. These are 

classified as orthophosphates, condensed phosphates (pyro-, meta-, and other 

polyphosphate), and organically bound phosphate (APHA et al., 2012). At the same time, 

it is possible to find chemically bond phosphorus (Gu et al., 2014). 

Orthophosphates are phosphates that respond to colorimetric tests without preliminary 

hydrolysis or oxidative digestion of the sample and are called reactive phosphorus (APHA 

et al., 2012). The reactive phosphorus is largely a measure of orthophosphate, but also 

includes a small fraction of any condensed phosphate which usually is hydrolysed 

unavoidably in the procedure. Reactive phosphorus occurs in both dissolved and 

suspended forms. Orthophosphates such as:  PO4
3-, HPO4

2-, H2PO4- , H3PO4 are in 

dissolved form. However, from chemical precipitation with divalent or trivalent metals, 

orthophosphates will become particulate (Scherrenberg, 2011). 

The conversion of different dissolved and particulate condensed phosphates into 

orthophosphates is achieved by acid hydrolysis at 100 °C and the respective fraction of 

the total phosphorus is called acid-hydrolysable phosphorus (Spivakov et al., 1999). Acid-

hydrolysable phosphorus can be divided into four components: polyphosphorus, 

pyrophosphorus, metaphosphorus, and lower oxidation states (Scherrenberg, 2011). 

1.7 BACKGROUND OF UPM WASTEWATER TREATMENT 

PLANT 

The UPM WWTP was designed for an influent flow of 25 m3/ADT (approximately 0.8 

m3/s). The first configuration of the WWTP consisted of a mechanical pre-treatment 

followed by an extended biological activated sludge treatment for the removal of COD, 

TSS, and AOX compounds. The first process configuration of the UPM WWTP is 

presented in Figure 1.6. 



Chapter 1 

18 

 

 

Figure 1.6 UPM WWTP process flow diagram (Saarela, et al. 2008) 

The industrial wastewater treated at the WWTP consists of two streams: WAL, with a 

TSS concentration about 1000 mg TSS/L, and WAB, with a TSS about 196 mg TSS/L. 

The WAL stream is composed of wastewater generated from the white liquor plant, 

evaporation plant, recovery boiler, drying process, wood handling, water treatment, and 

fiberline. This stream is approximately one third of the entire influent flowrate to the 

evaluated pulp mill WWTP (0.27 m3/s). As shown in Figure 1.6, the incoming WAL 

stream is sent through a coarse screen to remove larger solids and later on through a 



                                                                                    Introduction 

19 

 

primary clarifier (1 unit, D = 46 m) to remove settleable solids (primarily fibres). Then, 

this stream is sent to the three safety and equalization basins (of 25,000 m3 each one). The 

equalization basins with a hydraulic retention time (HRT) of 16 hours. The WAB stream 

represents about two thirds of the influent flow to the WWTP (0.53 m3/s) and is mostly 

generated in the acid and alkaline bleaching processes and to a lesser extent at the 

chemical and white liquor plants. The WAL stream is discharged directly in the pre-

neutralization tank (to adjust the pH from about 4.3 to 7). Thereafter, the neutralized 

stream is stored in the safety and equalization basins where it gets mixed with the high 

solids stream (of pH 8.4). 

Once the two flows are mixed in the safety and equalization basins (where the variations 

in flows and concentrations are balanced) the equalized flow is directed to the cooling 

towers to decrease the wastewater temperature from 55 to approximately 30 °C, to prevent 

the inhibition of the biological treatment by high influent temperature. Thereafter, the 

cooled influent is post-neutralized for pH adjustment (to obtain pH about 7), urea is added 

as additional nitrogen source, and the wastewater enters the biological activated sludge 

treatment consisting of two aerobic reactors in parallel (each one of 75,000 m3), with a 

HRT of 48 hrs and sludge retention time (SRT) of 32 d. The oxygen for both aeration 

basins is supplied by four air blowers (with an installed capacity of 20,000 Nm3/d each). 

The mixed liquor from the aerobic reactors is sent to the secondary clarifiers (two units 

in parallel, each one with a D = 65 m), with a HRT of 10 hrs. Finally, the final effluent is 

discharged into the Uruguay River. 

After the secondary clarifiers, the settled sludge is separated into the return of activated 

sludge (RAS) and WAS. The RAS flow is returned to the aeration basin, whereas the 

WAS flow is directed to the dewatering process. The primary sludge treatment line begins 

at the sludge mixing tank (with a storage capacity of 500 m3). Then, the sludge is treated 

in a primary dewatering unit with two screw presses with a total capacity of 33.8 TDS per 

day. After dewatering, the filtrate is returned to the screening section and the wet solids 

are transported to the final disposal and reuse site (forest plantations). The WAS that is 

directly sent to a separate section for WAS dewatering, a gravity filter followed by a 

centrifuge with a capacity of 17 TDS/d. Likewise, the filtrate from the primary sludge 

dewatering process is sent back to the screening unit, and the black liquor - sludge cake 

mixture is sent to dryer and then the dried sludge is transported to the landfill. 

Based on the information about the performance of the plant, it can be concluded that the 

WWTP effluent complies with the standards regarding COD, BOD, TSS, AOX and TN, 

since concentrations of these parameters in the effluent are below the allowable standard 

values established by the local environmental regulations (MVOTMA, 1979). The TP, 

even though the removal efficiency is high, is the only observed parameter in which the 

WWTP operates at level just below the acceptable limit. As said before, the WWTP was 

not designed for nutrients removal. Usually pulp mill wastewater is deficient in nutrients 

(Mobius, 1991), (Kenny, 2009), (Kang et al., 2011), (Vashi et al., 2019b); therefore, in 

most of the occasions, nutrients need to be dosed to get an efficient biological removal of 



Chapter 1 

20 

 

organic matter. However, at the evaluated pulp mill, in our study, the TP influent 

concentration is too high compared to others pulp mill in the world; due to the hardwood 

used to pulp production in Uruguay  (Bentancur et al., 2020) and (Bentancur et al., 2021).  

Thus, even N is still needed to be added, P needs to be removed, rather than added. 

Removal of TP has been very good in terms of the BAT for preventing and controlling 

industrial pollution, in an order of 40~66 % of maximal range prescribed by the BAT 

(range 0.01-0.04 kg/ADT). The TP discharge permit on a yearly basis was 0.02 kg/ADT 

until 2015, then to authorize the increased in the pulp production capacity (from 1.1 to 

1.3 million tons) a new standard was set by the Uruguayan government to the UPM pulp 

mill with a new restriction in the TP permit limit for discharging into the Uruguay River; 

the new limit was set to 0.016 kg/ADT. The UPM WWTP long term average in 2022 was 

0.012 kg/ADT (The Biofore Company UPM, 2023). 

1.7.1 Recent developments at the UPM WWTP 

 

In order to improve the WWTP performance in respect to TP removal, some changes 

were applied in 2015 in the treatment process such as the phosphorus precipitation process 

with lime treatment as shown in Figure 1.7. 

 

Figure 1.7 Phosphorous precipitation with lime process flow diagram 

Where: 

1. = rapid mixing of effluent from fibreline (acidic + alkaline) with hydrated lime 

2. = sand removal 

3. = anionic polymer addition followed by flocculation (slow mixing) 

4. = laminar sedimentation 

5. = water removal at decanter centrifuges with cationic polymer aid 



                                                                                    Introduction 

21 

 

 

The new process flow diagram of the WWTP is shown in Figure 1.8. 

 

Figure 1.8 New process flow diagram of the UPM WWTP 

The main difference with the previous process configuration diagram is the new part of 

chemical precipitation as pre-treatment in the WAB stream. This treatment is applied only 

to the low solids content line since it is the one with a higher concentration of TP 

(approximately 11 to 14 mg/L). The WAL line has an average TP concentration of 1.9 

mg/L. 

The WAB stream consists in two different streams:  

1) Acid filtrate from A/D1 stage (acid stage + chlorine dioxide) with a flow of 30,240 

m3/d and a TP concentration of approximately 8 to 9 mgP/L. 

2) Alkaline filtrate from peroxide and sodium hydroxide (Eop) with a flow of 12,960 

m3/d and a TP concentration of approximately 3 to 5 mgP/L. 

The total stream is approximately 43,200 m3/d (about two thirds of the influent flow to 

WWTP); however, the new pre-treatment system allows to treat the total or part of the 

stream depending on the TP needed to be removed. 

The chemical pre-treatment (shown in Figure 1.8) includes a tank where lime is added; 

the influent pH is increased to about 10, and the phosphate is precipitated are removed in 

a clarifier. In addition to phosphate, part of organic matter, and other solids may also 

precipitate. This leads to a lower concentration of organic matter in the inlet to the aerobic 

reactor. The solids are transported to the final disposal site (landfill). 



Chapter 1 

22 

 

1.8 ALTERNATIVES TO IMPROVE PHOSPHORUS REMOVAL 

AT UPM WWTP 

Development of technologies for phosphorus removal started in the 1970s in response to 

the issue of eutrophication and the need to reduce the levels of phosphorus affecting water 

bodies (Henze et al., 2008). Eutrophication has been one of the main environment 

concerns reported in recent decades (Clark et al., 1997; De-Bashan and Bashan, 2004; 

Bunce et al., 2018). The consequence of the eutrophication includes the following aspects: 

a diminution in the depth of water bodies, due to the progressive sedimentation; a green 

to brown colour in the water; a decrease in transparency; a decrease of the level of oxygen 

in the deeper zone; a greater amount of biomass, with the appearance of species that 

indicate the eutrophication such as Cyanophyceae or blue-green algae (Jiang and Graham, 

1998; Lopez-Vazquez, 2009). The degree of eutrophication, and the several water quality 

problems, is largely dependent on the supply of nutrients, such as inorganic nitrogen and 

phosphorous (Albertson and Sherwood, 2011; Beretta-Blanco and Carrasco-Letelier, 

2021). 

In order to improve the TP removal at UPM WWTP some strategies need to be evaluated 

for meeting the environmental discharge standards. P removal can be achieved through 

biological, chemical or a combination of both techniques. Due to the popularity and 

worldwide application of the activated sludge systems, biological phosphorus removal is 

generally incorporated in those systems (Lopez-Vazquez, 2009). The advantages of 

biological over chemical P removal (high removal efficiency, economy, environmentally 

friendly operation, and potential phosphorus recovery (Lopez-Vazquez, 2009)) aroused 

the interest of scientists who continued studying and investigating about the enhanced 

biological phosphorus removal (EBPR) metabolic mechanisms, optimization process 

configurations, among other researches. 

1.8.1 Enhanced biological phosphorus removal  

The EBPR is the biological uptake and removal by activated sludge systems in excess of 

the amount of P required for growth of activated sludge (Metcalf and Eddy, 2003; Henze 

et al., 2008; van Loosdrecht et al., 2016; Chen et al., 2020). In the completely aerobic 

activated sludge system, the amount of P typically incorporated in the sludge mass is 

about 0.02 mgP/mgVSS. This can give a P removal of about 15-25 % of the P in many 

municipal wastewaters (Henze et al., 2008).  

EBPR process can be implemented by incorporating an anaerobic stage at the beginning 

of the activated sludge system (van Loosdrecht et al., 2016). In this process, ordinary 

heterotrophic organisms (OHOs) and polyphosphate-accumulating organisms (PAOs) 

coexist (Henze et al., 2008). However, P removal is performed largely by PAOs that can 

incorporate higher amounts of phosphorus compared to OHOs (Henze et al., 2008). 

Therefore, PAO-enriched sludge will lead to greater P removal which can be reached by 

recirculating activated sludge from the secondary clarifier to the beginning of the 
[...]
2.2.6 Scenarios assessment 

Once the model was calibrated and validated, different simulations were executed to 

evaluate the potential to achieve an improved effluent quality with regard to the P-effluent 

concentrations with minimum modifications to the WWTP. Moreover, the capacity and 

robustness of the WWTP under different operational conditions were assessed. Also, the 

potential for reducing the operational costs of the WWTP and for implementing strategies 

to cope with operational and maintenance contingencies were explored. Furthermore, the 

evaluation of the effects of increasing the organic loading reaching the WWTP was 

evaluated. The following scenarios were studied: 

(i) Implementation of the chemical phosphorus removal (CPR) process: CPR 

with iron chloride (FeCl3) was evaluated, since it seems to be a cost-effective 

coagulant. With the objective of determining the optimal FeCl3 dosage for 

CPR, different jar tests were carried out. The experiments were divided in two 

sets, as shown in Table 2.1. In the first set of experiments (E1), different 

coagulant dosages were added at the metal ion/PO4
3− molar ratio of 1, 2.5, 5 

and 10. In the second set (E2), the coagulant dosage was determined based on 

the iron destabilization diagram for sweep coagulation (Benjamin and Lawler, 

2013). The experiments were executed both in mixed liquor activated sludge 

(collected at the end of the aerobic reactor in sampling points 3a and 3b), and 

in effluent (after the secondary clarifier, sampling point 4). The experiments 

were conducted at the default wastewater pH (7.2–7.9) as well as at pH 5.5 

and 6.0, in accordance with (Metcalf & Eddy, 2014; Benjamin and Lawler, 

2013; Jiang and Graham, 1998). A cost analysis was performed to estimate 

the annual costs for chemicals. For this purpose, the total coagulant 

requirements were quantified considering the coagulant characteristics (a 

commercial 40 % ferric chloride solution); a commercial price of € 100 per 

ton was considered (Paul et al., 2001).  

(ii) Implementation of the enhanced biological phosphorus removal process 

(EBPR): The main goal was to explore whether the WWTP had required 

capacity to introduce such EBPR process. Thus, the first 25 % volume 

segment of the aerobic tank (corresponding to a volume of approximately 

35,000 m3) was converted into a non-aerated zone to make it anaerobic. 

(iii) Assessment of higher influent flowrates: Due to a potential increase in 

production capacity foreseen for the coming years, the impact of higher 



Modelling of a pulp mill wastewater treatment plant for improving its performance on 

phosphorus removal  

53 

 

influent flowrates generated at the pulp mill plant was evaluated. Different 

increases in the influent flowrates ranging from 20 to 100 % were evaluated 

in addition to the average influent flowrates currently treated at the WWTP. 

(iv) Co-treatment of municipal wastewater: This scenario was evaluated to 

determine whether the pulp mill WWTP had the capacity to co-treat the 

municipal wastewater from a nearby city. This evaluation was considered 

because domestic wastewater has a high nutrients concentration; therefore, it 

could be a good source of N and P for the activated sludge biological treatment. 

For this purpose, a wastewater flowrate generated by 70 % of the 24,406 p.e. 

of the city was considered. Relevant municipal wastewater characteristics and 

concentrations were taken from typical raw municipal wastewater 

compositions as reported by (Meijer and Brdjanovic, 2012). 

(v) Effects of shorter sludge retention time (SRT) on plant performance: Shorter 

SRT could lead to higher fractions of active biomass and less generation and 

accumulation of inert or non-degradable matter. Furthermore, it could 

decrease the oxygen requirements and consequently reduce the aeration costs. 

Shorter SRT could lead to a higher uptake of nutrients for biomass growth 

purposes. Also, to the generation of a less stabilized sludge which, if 

anaerobically treated, could lead toa higher biogas production. Thus, the 

effects of shortening the SRT were simulated and assessed. The SRT of the 

pulp mill WWTP was sequentially shortened from 32 to 25, 20, 15 and 10 

days by increasing the waste of activated sludge (WAS) with-drawn per day 

to assess its impact on the plant performance and effluent quality. 

(vi) Operation of the plant with only one treatment line: This scenario was carried 

out to assess the WWTP response during a potential maintenance period when 

only one treatment line could be in operation. 

 

 

 

 

 

 

 

 

 

 



Chapter 2  

54 

 

Table 2.1 Jar test experiments carried out both in mixed liquor activated sludge (AS) 

and in effluent for chemical phosphorus removal. E1 experiments were carried out at 

molar ratios of 1, 2.5, 5, and 10, while E2 experiments were carried out in the sweep 

coagulation coagulant dosage 

 

E1 A  E1B   E2 A  E2B  

Mixed liquor AS   Mixed liquor AS  

Default pH: 

7.4  

pH adjusted: 5.5  

 

Default pH: 

7.2  

pH adjusted: 6.0  

E1C  E1D   E2C  E2D  

Effluent   Effluent  

Default pH: 

7.7  

pH adjusted: 5.5  

 

Default pH: 

7.9  

pH adjusted: 6.0  

Experiment 1 

 Chemical Precipitation 
 Experiment 2 

Sweep coagulation   

Beaker  
Coagulant dosage 

(mg FeCl3.6H20/L)  
 

Beaker  
Coagulant dosage 

(mg FeCl3.6H20/L)  

1 1.5  1 20 

2 3.8  2 100 

3 7.5  3 180 

4 15.1  4 270 

 

2.3 RESULTS AND DISCUSSION 

2.3.1 WWTP configuration 

 

The WWTP shown in Figure 2.1 was built in the year 2007. According to (Saarela et al., 

2007) the pulp mill WWTP was designed to treat an effluent flow of 25 m3/air dry ton 

(ADT) (approximately 0.8 m3/s) mostly generated in the bleaching process. The plant had 

a mechanical pre-treatment followed by the CAS process for organic matter removal. The 

effluent to be treated at the WWTP was composed of two different streams that originate 

from different processing lines: (i) a high solids concentration stream, and (ii) a low solids 

concentration stream. Firstly, the high solids effluent came from several internal 

industrial processes/sections including the white liquor plant, the evaporation plant, the 

recovery boiler, the drying process, the wood handling process, the water treatment 

process, and the fibre line process. This effluent comprised up to one third of the entire 

wastewater. The effluent passed through a coarse screening to remove large solids, and 

later, through a primary clarifier (a single unit with a diameter of 46 m) for the removal 



Modelling of a pulp mill wastewater treatment plant for improving its performance on 

phosphorus removal  

55 

 

of settleable solids (primarily fibres). Then, the effluent was conveyed to the safety and 

equalization basins (three units with a maximum capacity of 25,000 m3 each). The low 

solids effluent stream made up to two thirds of the entire wastewater. The low solids 

stream was generated mainly at the acid and alkaline bleaching processes but also 

contained, to a lesser extent, effluents from the chemical and white liquor plants. This 

effluent stream was treated directly in the pre-neutralization tank (to adjust the pH and to 

make it suitable for the biological treatment). Thereafter, the neutralized effluent was 

mixed in the safety and equalization basins together with the high solids effluent. Once 

the two flows were combined, the equalized and homogeneous effluent was directed to 

the cooling towers to decrease the wastewater temperature from 55 ◦C to approximately 

30 ◦C to prevent any deleterious temperature effect on the biological performance of the 

CAS system. After the temperature adjustment, the effluent was post-neutralized to adjust 

the pH, urea is added, and the effluent flows to the CAS system. The CAS process 

consisted of two aerobic reactors which were operated in parallel (each with a maximum 

working capacity of 75,000 m3). The aeration tanks dimensions were 190 m length, 42 m 

width and 9.5 m height. For both aeration basins, the air was supplied by four air blowers 

(each one with a capacity of 20,000 Nm3/h). The aeration tanks did not have 

compartments, yet there were three different zones, namely: a selector, zone 2, and zone 

3 (Figure 2.2). In the aeration tank 1, average dissolved oxygen (DO) concentrations of 

1.07 mgO2/L, 0.77 mgO2/L, and 2.57 mgO2/L were reported for the selector, zone 2, and 

zone 3, respectively. In the aeration tank 2, average DO concentrations of 0.77 mO2/L, 

1.99 mgO2/L and 3.38 mgO2/L were reported for the selector, zone 2, and zone 3, 

respectively. The different DO concentrations observed were mainly caused by the 

organic matter degradation along the reactor. Nevertheless, the submerged air bubble 

diffusers provided satisfactory dissolved oxygen and mixing conditions. The SRT of the 

CAS system was set at 32 days, so the WWTP was operated as an extended aeration pro-

cess to minimize the sludge production. The effluent treated in the aerobic reactors was 

clarified in the secondary clarifiers (two units operated in parallel, each one with a 

diameter of 65 m). Finally, the treated and clarified effluent was discharged into the 

Uruguay River. A fraction of the sludge settled in the secondary settling tank was returned 

to the aeration basins (recirculation of activated sludge, RAS) and the other fraction was 

sent to the sludge handling facilities for sludge treatment (as the WAS). There were two 

WAS extraction lines that direct the bio-sludge to the side-stream sludge treatment line 

at a flowrate of approximately 5 % of the influent flowrate. The average flowrate of the 

RAS observed during the sampling campaign was 115 % with respect to the influent 

flowrate. However, it could vary between 110 and 150 %. A biomass concentration of 

approximately 5.3 g mixed liquor suspended solids (MLSS)/L was maintained in the 

aeration basins. The sludge settled out in the primary sedimentation tank was dewatered 

in two belt filter presses with a total capacity of 33.8 total dry solids (t DS)/d. After 

dewatering, the solids were transported to their final disposal site (forest plantations). In 

a similar manner, the WAS was treated in a gravity table and a decanter centrifuge with 



Chapter 2  

56 

 

a capacity of 17 t DS/d. Likewise, all the filtrates from the primary and WAS dewatering 

processes were returned to the headworks of the WWTP. 

 

Figure 2.2 Model structure of the pulp mill WWTP: hydraulic flow diagram 

 

2.3.2 Data collection, preliminary characterization, and WWTP 
evaluation 

The influent flowrate to the WWTP was evaluated considering the historical data from 

May to August 2013; relatively stable flowrates were observed with an average influent 

flowrate for the reporting period of 68,488 ± 9,762 m3/d, with minimum and maximum 

values of 51,567 ± 2335 and 74,726 ± 564 m3/d, respectively. The pulp mill wastewater 

composition of the plant in Uruguay is presented in Table 2.2, (obtained by processing 

the historical data collected from May to August 2013), and it is compared both to a 

municipal wastewater in the Netherlands, as well as to two other pulp mill wastewaters. 

The pulp mill wastewater of study (in Uruguay) had higher organic matter concentrations 

(including the biodegradable organic fraction) than a typical raw municipal wastewater. 

For instance, the COD/BOD ratio of the pulp mill wastewater in Uruguay was lower than 

two, indicating a considerable presence of biodegradable components in the influent 

(Rodrigues et al., 2008; Zaher and Hammam, 2014). When comparing the nutrient 

composition between the municipal wastewater and the pulp mill wastewater opposite 

trends were observed. TN and TP concentrations of 60 mg N/L and 15 mgP/L, 

respectively (Henze et al., 2008) were reported for municipal wastewater, whereas TN 

and TP concentrations of 6.5 mg N/L and 3.7 mg/L, respectively were reported for the 

pulp mill wastewater in Uruguay. The pulp mill wastewater at the plant in Uruguay had 

similar characteristics (in terms of total COD, TN, TSS and NH4
+) to those reported from 

other pulp and paper mill wastewaters (Lindblomet al., 2004; Barañao and Hall, 2004; 



Modelling of a pulp mill wastewater treatment plant for improving its performance on 

phosphorus removal  

57 

 

Keskitalo and Leiviskä, 2010). However, the BOD5 and TP were considerably higher. 

This could be attributed to the composition of the wood used as raw material which had 

a higher P content. Table 2.3 indicates the performance of the pulp mill WWTP located 

in Uruguay obtained by processing the historical data collected from May to December 

2013. It could be observed that the WWTP utilized the best available technologies at the 

time when this evaluation was carried out. The WWTP exhibited a good performance in 

terms of the evaluated parameters. The effluent met the local standards established by the 

local Environmental Regulatory Authority, DINAMA (Decree 253/79). 

Table 2.2 Comparison between the wastewater (WW) characteristics of the studied pulp 

mill WWTP, typical raw municipal WW, and from two other pulp mill WWTPs. The data 

obtained from the plant in Uruguay was processed from historical data existent at the 

plant from May to August 2013 

 

Raw Municipal 

WW 

(Netherlands) 

Meijer and 

Brdjanovic 

(2012)  

Pinus radiata  

Kraft Pulp 

Mill 

(Chile) 

Diez et al. 

(2002) 

Stora Enso Fine Paper 

Oulu 

 kraft Pulp mill 

(Finland) 

Keskitalo and Leiviska  

(2010) 

Bleached Kraft 

Pulp Mill 

(Uruguay) 

May to August 

(2013) 

Parameter Average Average Average Average 

COD total 750 1208 1167 1588 

COD 

soluble* 
300 - - 1243 

BOD5 350 319 255 911 

VFA  30 -  217 

N total 60 6.1 6.6 6.5 

Ammonia-N 45 - 0.2 0.2 

P total 15 1.1 1.7 3.7 

Ortho-P 10 - 2.4 2.2 

TSS 400 147 - 220 

VSS 320 - - 175 

 

VFA: Volatile fatty acids as acetate, * 0.45 µm membrane filtered 
 

 

 

 

 

 

 



Chapter 2  

58 

 

Table 2.3 Performance of pulp mill WWTP located in Uruguay. The removal efficiencies 

were observed from May to December 2013 at an average flowrate of 65,639 m3/d 

Sampling 

point/parameter 

Total 

COD 
BOD5 Total N Total P TSS 

[mg/L] [mg/L] [mg/L] [mg/L] [mg/L] 

Influent to AS system 1499.3 811.0 16.3 3.0 249.8 

Effluent to Uruguay 

River 
284.6 6.7 2.3 0.6 8.0 

Removal efficiency [%] 81.0 99.2 85.9 80.0 96.8 

DINAMA regulations 

(Discharge limit 

(mg/L)) 

- 60.0 - 5.0a 150.0 

 

a Currently this parameter is limited to a monthly average load of 74Kg/d. 

DINAMA: Uruguayan Environmental Agency 

 

Table 2.4 Summary of the pulp mill WWTP COD influent fractions based on sampling 

campaign from October 21st to 28th, 2013, and their comparison against the COD 

fractions from municipal (Morse et al., 1998) and pulp and paper mill industrial 

wastewaters 

Influent fractions 

Pulp and 

paper mill 

(Canada) 

Barañao and 

Hall (2004) 

Stora Enso Fine 

Paper Oulu pulp 

mill (Finland) 

Keskitalo and 

Leiviska (2010) 

Municipal 

wastewater 

(ASM3 

default) 

Gujer et al., 

(1999)  

Pulp mill 

(Uruguay) 

STOWA 

protocol 

(1996) 

Total soluble readily 

biodegradable COD (SS) 
0.49 0.31 0.43 0.64 

Soluble inert COD (SI) 0.14 0.26 0.13 0.14 

Particulate and slowly 

biodegradable COD (XS) 
0.30 0.35 0.33 0.19 

Particulate inert COD 

(XI) 
0.07 0.08 0.11 0.03 

 

2.3.3 Wastewater fractionation and characterization 

Table 2.4 shows the influent wastewater COD fractions for the pulp mill in Uruguay based 

on the sampling campaign carried out from October 21st to 28th, 2013. The COD 

fractionation is compared with COD fractionation obtained from a typical municipal 

wastewater (Meijer and Brdjanovic, 2012) and from two other pulp and paper mill 
[...]
being a promising alternative to increase the WWTP treatment performance. Furthermore, 

the model predictions suggest that by shortening the SRT from 32 to 5 days, the methane 

production could increase by up to 5568 m3 CH4/d. If the methane produced is used to 

generate electrical energy to operate the WWTP, energy savings of about 88 % can be 

achieved. Regarding the potential recovery of P as struvite, the addition of a struvite 

reactor could be an efficient option to recover approximately 1611 mg/Lof struvite 

(corresponding to a load of about 433 kg/d). By optimizing the process performance, these 

findings highlight the potential recovery of resources in pulp mill WWTP, while 

complying with stringent effluent discharge standards. In addition, further research 

activities such as pilot-test or detailed laboratory studies may be needed to validate the 

previous recommendations for industrial-scale application. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



       Resource recovery assessment at a pulp mill wastewater treatment plant in Uruguay 

79 

 

3.1 INTRODUCTION 

The discharge of industrial effluents is one of the most important sources of pollution, 

affecting water courses and ecosystems. Pulp and paper mill industrial processes are 

energy intensive processes and, furthermore, they require large volumes and quantities of 

fresh water and chemicals (Thompson et al., 2001; Veluchamy and Kalamdhad, 2017). 

Those demands are reflected in the generation of large volumes of pulp mill wastewater 

containing diverse pollutants of different nature and characteristics (Singh and Chandra, 

2019). The large amounts of solid waste generated in pulp and paper mill industrial 

processes usually contain bark, reject fibres, sludge waste from WWTP, scrubber sludge, 

lime mud, green liquor dregs, and boiler, and furnace ash. Regarding the sludge 

production, sludge disposal is a severe environmental issue due to the presence of toxic 

compounds (Sumathi and Hung, 2006) such as dioxins and furans (Thompson et al., 2001; 

Savant et al., 2006), and polychlorinated compounds and chloroform (Savant et al., 2006; 

Cabrera et al., 2010). 

Most of the pulp and paper industries worldwide have established strict discharge 

standards in accordance with local legislation, that usually comprise parameters like 

biochemical oxygen demand (BOD), chemical oxygen demand (COD) and total 

suspended solids (TSS). Pulp and paper mills can reduce the pollution load by applying 

a combination of cleaner technologies and end-of-pipe treatment approaches. Wastewater 

treatment technologies are essential to meeting the required discharge limits by applying 

physicochemical and biological treatments. Additionally, anaerobic digestion 

technologies can be applied to decrease the generation of pulp mill activated sludge (AS) 

waste via the anaerobic stabilization of sludge (Puhakka et al., 1992; Eikelboom et al., 

2018). 

While pulp mill wastewater is satisfactorily treated in WWTP with conventional activated 

sludge (CAS) systems (Thompson et al., 2001; Mahmood and Elliott, 2006; Nurmesniemi 

et al., 2007; Buyukkamaci and Koken, 2010; Bentancur, 2014; Bentancur et al., 2015; 

and Bentancur et al., in preparation), the implementation of resource recovery practices 

is still rather limited in this sector (Puhakka et al., 1992; Stoica et al., 2009; Likon and 

Trebse, 2012; Meyer and Edwards, 2014; Simao et al., 2018; Lopes et al., 2018) and are 

mostly applied in North America and Europe (Puyol et al., 2017; Solon et al., 2019). 

Being a resource and energy intensive sector with high (fresh) water requirements, it 

becomes of major importance and interest to explore potential resource recovery practices 

to improve the environmental footprint of these WWTP (Fernández-Arévalo et al., 2017; 

Venkatesh, 2018; Eikelboom et al., 2018). Such an interest has been largely reinforced in 

recent years by environmental and political considerations that have promoted and 

encouraged the recovery and reuse of resources from sludge waste (Stark, 2004; Rolamo 

et al., 2017). The Netherlands, which has some of the most stringent environmental 

regulations in Europe, is one of the pioneering countries in the field of P recovery from 



Chapter 3 

80 

 

sludge in municipal WWTPs (Stark, 2004; van Leeuwen et al., 2018). Phosphorus can be 

recovered from wastewater, either combined in the sludge, chemically precipitated and 

crystallized mostly as struvite (MgNH4PO4.6H2O) (Shu et al., 2006; Westerman et al., 

2009; Jones et al., 2011; Rolamo et al., 2017) or as vivianite (Fe2(PO4)3⋅8H2O) if iron 

dosing is used for chemical P-removal (Wilfert et al., 2018; Solon et al., 2019). The 

precipitation of struvite requires that the reactants are simultaneously available in the 

wastewater in a molecular ratio of 1(Mg2+):1(NH4
+):1 (PO4

3-) (De-Bashan and Bashan, 

2004) and it is influenced by pH, temperature, mixing rate, as well as other ion 

concentrations that affect the saturation of the solution (Sharp et al., 2013; Rolamo et al., 

2017). Often, magnesium is the limiting compound and needs to be dosed, which leads 

to a pH increase (De-Bashan and Bashan, 2004; Britton et al., 2005). Approximately, 1 

kg of struvite can be crystallized from 100 m3 of municipal wastewater treated daily, 

which would be enough to cover the P requirements of 2.6 ha of arable land at an 

application rate of 40 kg P as P2O5/ha/year as fertilizer (Shu et al., 2006). Alternatively, 

if iron is dosed, the ferrous iron phosphate mineral vivianite (Fe2(PO4)3⋅8H2O) can be 

formed in anaerobic systems at relatively low sulphide concentrations and a pH of about 

7.0 (Wilfert et al., 2018). 

Considering the major importance and increasing growth of the pulp sector in Uruguay, 

its high energy consumption, that the sludge generated does not offer any considerable 

added value (being treated and disposed of in forest plantations on landfills) and the 

associated environmental concerns, it is of upmost importance to study potential 

alternatives for the recovery of resources from the sludge waste. To this end, the anaerobic 

digestion of secondary sludge (to estimate the potential production of methane) and the 

implementation of a reactor to precipitate struvite were assessed in a pulp mill WWTP 

located in Uruguay (with an estimated equivalent treatment capacity of 73,000 m3/d). 

Both of these applications may contribute to the generation of a circular economy around 

the pulp mill (Puyol et al., 2017; Sena and Hicks, 2018) by transforming (sludge) waste 

into valuable revalorized products. Similar principles are already applied in other projects 

carried out in the region (Fernández-Arévalo et al., 2017; van Leeuwen et al., 2018). 

Currently, there are do not exist cases of circular economy projects around the pulp 

industry in Uruguay, but emerging biorefinery projects do exist in Brazil (Centro de 

Gestao e Estudos Estratégicos, 2016; Oliveira and Navia, 2017; Simao et al., 2018). The 

WWTP was modelled with BioWin (Envirosim, Canada). The calibrated and validated 

model was applied to assess different scenarios addressing different plant configurations 

and operating conditions towards the development of environmentally friendly resource 

recovery practices. 

 

 

 



       Resource recovery assessment at a pulp mill wastewater treatment plant in Uruguay 

81 

 

3.2 MATERIALS AND METHODS 

3.2.1 Wastewater treatment plant configuration 

The WWTP was built in 2007. The plant configuration is shown in Figure 3.1. The pulp 

mill WWTP was designed to treat an effluent flowrate of 25 m3/ADT (approximately 0.8 

m3/s) (Saarela et al., 2007). The plant has a mechanical pre-treatment followed by a 

conventional activated sludge (CAS) system for the removal of organic matter (measured 

in terms of COD). Two main effluent streams are received and treated at the plant, one 

with a high solids content (sampling point 1a) and another with a low solids content 

(sampling point 1 b). Sampling points 1a and 1 b are located at the beginning of the 

preliminary treatment stage. The preliminary treatment is composed of: screening 

followed by primary sedimentation (for the high solids content effluent); Ph pre-

neutralization (for the low solids content effluent); 3 tank equalizers (each one with a 

working volume of 25,000 m3) where the high and low solid content effluents get 

combined; a pH neutralization and nutrient addition stage; cooling towers (to decrease 

the effluent temperature to 30 oC); and, a post-neutralization step (sampling point 2). 

After the preliminary treatment, the combined effluent is conveyed to the CAS system. 

The CAS system has two parallel treatment lines. Each line has an aeration basin of 

75,000 m3 (sampling points 2.1a, 2.1b and 2.1c for the first treatment line, and 2.2a, 2.2b 

and 2.2c for the second treatment line), a secondary clarifier, and a recirculation of 

activated sludge (RAS) from the secondary clarifier to the aeration tank. Sampling points 

3a and 3b are located just after the aeration basins 1 and 2, respectively, while sampling 

point 4 is used to assess the water quality of the effluent prior to discharge into the 

Uruguay River. 

The primary sludge (presumed to have a high content of inorganic suspended solids) alone 

or sometimes combined with a small fraction of secondary sludge (assumed to have a 

higher organic content) is directed to a sludge mixing tank (with a working volume of 

500 m3) and afterwards dewatered in two filter presses with a total capacity of 33.8 ton 

dry solids (tDS)/d primary sludge or 26 ton DS/d primary + biosludge mixture. The rest 

of the secondary sludge is dewatered in a gravity table and a centrifuge with a capacity 

of 17 ton DS/d. The filtrates from the two sludge dewatering units and from the gravity 

table and the centrifuge are recirculated to the preliminary treatment stage (just before the 

primary clarifier and the pre-neutralization stages); meanwhile, the primary dewatered 

sludge is disposed of in forest plantations, and the liquor-bio-sludge mixture sent to an 

evaporation process at the mill. 



Chapter 3 

82 

 

 

Figure 3.1 Process flow diagram of the pulp mill wastewater treatment plant (WWTP). The 

circles and numbers indicate the location of the sampling points used for the conduction of the 

sampling campaign 

3.2.2 Experimental procedures 

 

Characterization of flows 

In order to obtain a general overview of the WWTP, data regarding the operation and 

performance of the components of the treatment system units were collected and analysed 

for the period comprised from May to August 2013. The historical data was used to make 

a preliminary model of the plant. In addition, a sampling campaign was designed and 

implemented to complete the required information. The sampling program and measuring 

campaign was carried out from October 21st to 28th, 2013, at the pulp mill WWTP to 

characterize the wastewater in accordance with the guidelines from the protocol for 

wastewater characterization of the Dutch Foundation for Applied Water Research 

(STOWA) protocol (Hulsbeek et al., 2002; Roeleveld and Van Loosdrecht, 2002). For 

this purpose, 24 h representative composite samples were collected during five 

consecutive days to characterize the influent and the effluent. The influent flow 

characterization was carried out just before the aeration basins at sampling point 2 (Fig. 

3.1) and the effluent characterization at sampling point 4 (Fig. 3.1). 



       Resource recovery assessment at a pulp mill wastewater treatment plant in Uruguay 

83 

 

Aerobic batch tests 

An aerobic batch activity test was executed to assess the nutrient requirements of the 

activated sludge biomass. For this purpose, a lab setup was assembled at the pulp mill 

laboratory facility. Mixed liquor activated sludge collected at the end of the aeration basin 

was aerated for 6 h prior to the execution of the test. Thereafter, the sludge was poured 

into the beaker. The pH was adjusted to 7.5 through the manual addition of HCl 0.1 M 

and NaOH 0.1 M solutions. Allyl-N-thiourea was added as nitrification inhibitor. In 

addition, 10.3 mg of urea and 53.0 mg of sodium tri-phosphate were added as N and P 

sources, respectively. At the start of the test, the influent was added into the batch reactor, 

and different samples were collected within the first 120 min. of the test, as well as after 

24 and 48 h. 

Analytical parameters 

Parameters such as total COD, total nitrogen (TN), total phosphorus (TP), TSS, volatile 

suspended solids (VSS) and inorganic suspended solids (ISS) were determined at the 

laboratory facilities of the pulp mill according to standard methods (APHA et al., 2012). 

The rest of the parameters (including NO2
- , NO3

- , NH4
+, BOD10 and PO4

3-) were 

determined at the Technological Laboratory of Uruguay (LATU) also in accordance with 

standard methods (APHA et al., 2012). 

Statistical analysis 

Statistical parameters including mean and standard deviation were calculated for the 

collected data. The data computed with the model were analysed by means of a one-way 

analysis of variance or ANOVA (95 % confidence interval) performed using Microsoft 

Excel Office 365 (Microsoft, USA) when an analysis of significance was required. In this 

case, the dependent variables were methane production and struvite generation and the 

factor studied was the SRT. 

3.2.3 Modelling strategy 

First, the performance of the pulp mill WWTP in Uruguay was assessed by modelling the 

plant using BioWin v. 3.0 (EnviroSim Associates Ltd., Canada) (Bentancur et al., in 

preparation). The model calibration was obtained by adjusting wastewater fractions, and 

kinetic and stoichiometric parameters (like the aerobic decay rate and the DO half 

saturation constant for aerobic denitrification; nitrogen and phosphorus fractions of 

biomass, and the endogenous residue fraction coefficient). Aerobic batch activity tests 

were also conducted at the lab-facilities of the pulp mill WWTP to calibrate the model. 

The calibrated model was validated using data from different time periods. The calibrated 

and validated model provided a satisfactory description of the current and historical 

operation of the plant (regarding COD, TSS, TN and TP concentrations). Further details 

about the modelling, calibration and validation strategies can be found elsewhere 

(Bentancur et al., in preparation). In the present study, the model of the WWTP is used 



Chapter 3 

84 

 

as a tool to assess different scenarios to improve the removal of TP as well as to explore 

potential plant upgrades and operational strategies for the recovery of resources (such as 

nutrients and energy through the anaerobic digestion of the excess of secondary sludge). 

Fig. 3.2 shows a complete TP overview of the biological secondary treatment of the 

current WWTP configuration. The influent TP load to the biological treatment is 216 

kgP/d. This load is divided into two parallel lines. The TP input into line 1 is 118 kgP/d, 

while into line 2 it is 108 kgP/d. The TP load into the secondary clarifier 1 is 15 kgP/d, 

whereas into the secondary clarifier 2 it is 20 kgP/d. This leads to a TP load of 35 kgP/d 

discharged into the Uruguay river. As observed, 84 % of the TP load discharged into the 

plant is removed through sludge waste (93 kgP/d through WAS1 and 88 kgP/d through 

WAS2). Only 16 % of the load is discharged into the Uruguay river. Interestingly, the TP 

load estimated to be present in the recirculation flow (RAS1 + RAS2) is 4887 kgP/d. Under 

the current operating conditions, up to 181 kgP/d may be recovered from the sludge. 

 



       Resource recovery assessment at a pulp mill wastewater treatment plant in Uruguay 

85 

 

 
[...]
Nassef, 2012). The removal of phosphate from water by means of the precipitation 

process, also depends on the solubility of several complexes formed in the water (Jiang 

& Graham, 1998). Calcium is usually added in the form of lime Ca(OH)2. When lime is 

added to the water it reacts with the natural bicarbonate alkalinity to precipitate CaCO3. 

When the pH values of the wastewater increase over 10, the calcium ions in excess will 

react with the phosphate, to precipitate hydroxylapatite Ca10(PO4)6(OH)2 (Nassef, 2012). 

When the phosphate precipitation is with aluminium and iron, the Al and Fe compounds 

react to form metallic phosphates, AlPO4 or FePO4, which are insoluble under specific 

pH conditions (Metcalf & Eddy, 2003a). In this phenomenon, 1 mol of Al or Fe will 

precipitate 1 mol of PO4. However, the stoichiometric relation of this reactions cannot be 

used to estimate the required chemical dosage directly; many other factors need to be 

considered including competing reactions and their associated equilibrium constants, the 

effects of alkalinity, pH, and trace elements found in wastewater (Albertson & Sherwood, 

2011). 

The discharge of industrial wastewaters is one of the most important sources of pollution 

(Aniyikaiye et al., 2019; Mokarram et al., 2020; Bharagava et al., 2020), affecting the 

water courses and ecosystems; the diversity of pollutants in wastewater makes the 

wastewater treatment more difficult (Carmona-Carmona et al., 2020). Characteristics of 

industrial wastewaters strongly depend on the type of industrial wastewaters and 

industrial processes (Orhon et al., 2009), and it can usually be characterized by the basic 

parameters, including chemical oxygen demand (COD), biochemical oxygen demand 

(BOD), suspended solids (SS), total nitrogen (TN), total phosphorus (TP), colour and 

turbidity (Lin et al., 2012). In addition, in contrast with municipal wastewaters, industrial 

wastewaters usually have a high organic strength (Orhon et al., 2009), extreme 

physicochemical nature (e.g., pH, temperature, salinity), and in some cases, have high 

salt concentrations. Furthermore, industrial wastewaters may contain a large variety of 

potentially inhibiting or toxic compounds (e.g., aromatics, phenols, chlorinated 

compounds, volatile organic compounds, heavy metals, among others) (Munter, 2000; 



 Initial screening and evaluation of main factors affecting CPR at pulp mill wastewater 

107 

 

Lin et al., 2012; Sharma et al., 2022). These contaminants can be removed with chemical, 

physical, and/or biological processes. However, in recent decades, conventional 

processes have not been sufficient to degrade contaminants from industrial discharges 

(Carmona-Carmona et al., 2020), and in some cases the combination of physicochemical 

treatment with biological treatment could be advantageous (Lin et al., 2012). 

The complex composition of pollutants that characterizes industrial wastewaters 

generates modifications to the more conventional processes of chemical precipitation in 

municipal wastewater treatment plants.  For example: i) the effectiveness of the chemical 

precipitation of P decreases, due to changes in the P solubility equilibrium due to the 

presence of complexing agents in the wastewater (Francés, 2011; Benjamin & Lawler, 

2013; Gunatilake, 2015). According to El-bestawy et al., (2008) the chemical treatment 

with iron and aluminium in a pulp and paper mill wastewater have a strong tendency to 

form soluble complexes with a number of ligands, especially with polar molecules and 

with oxygen-containing functional groups such as hydroxyl or carboxyl groups, which 

provide local reacting negative charges; ii) the required dose of precipitating agents tends 

to be higher than in municipal setting, and it can vary considerably from one type of 

industry to another due to interferences in the chemical precipitation process of P by the 

complex composition of the wastewater (El-bestawy et al., 2008; Caravelli et al., 2008). 

According to Nassef (2012) the competition between hydroxy ions and phosphates for 

ferric ions when ferric salt ions are added causes a situation where the actual dose of ferric 

salts is higher than calculated by stoichiometric equations. Other important factor 

affecting is the eventual high temperature at which industrial wastewater is generated. It 

is well known that the temperature affects physical and chemical properties of water and 

the coagulation-flocculation processes (Fitzpatrick et al., 2004; Jin, 2005; Saritha et al., 

2017). The water temperature may affect particle transport processes or particle collision 

rate (Duan & Gregory, 2003). An increase in temperature influences the chemical 

properties of water, such as reaction rates, solubilities, pH, and hydrolysis species of 

coagulants. Reaction rates and reaction kinetics rise with increasing temperature 

(Snoeyink & Jenkins, 1980); iii) the precipitate that are formed have particles stability 

characteristics different from those formed in a conventional treatment with municipal 

wastewater, due to the characteristics of industrial wastewater (Caravelli et al., 2008). 

Maybe the precipitate has a very small colloidal size or remains stable in the solution that 

does not allow it to flocculate and settle (Wang et al., 2005). According to Aguilar et al. 

(2002) P in form of orthophosphate is removed by precipitation of phosphate with the 

metal ion, while the TP is removed by a complicated combination of interaction and 

adsorption with the flocculated particles. 

Different experiments were conducted to investigate the effect of metal salt addition in a 

municipal and industrial wastewater phosphorus removal (Aguilar et al., 2002; Hamdani 

et al., 2005; Amuda & Amoo, 2007; Takács, 2008; Szabó et al., 2008; Hauduc et al., 

2015). The influence of key factors such as: metal dose, metal type, pH, alkalinity, initial 

and residual phosphate concentration, mixing, reaction time, age of flocs and organic 



Chapter 4 

108 

 

content of wastewater was studied. However, little research has been conducted on the 

chemical precipitation of P applied to pulp and paper mill wastewater treatment (Wong 

et al., 2006; Leiviskä & Rämö, 2008; Leiviska, 2009; Ahmad et al., 2008). 

According to Teh et al. (2016a) diverse researchers have evaluated the 

coagulation/flocculation treatment process at pulp and paper mill wastewater. 

Nevertheless, the goal of the studies was to evaluate the removal of turbidity, organic 

matter, total suspended solids and wood extractives efficiency (Teh et al., 2016a). In any 

case, P removal efficiency was studied (Wong et al., 2006; Leiviskä & Rämö, 2008; 

Leiviska, 2009; Ahmad et al., 2008). Usually pulp mill wastewater is deficient in nutrients 

(Mobius, 1991; Kenny, 2004; Kang et al., 2011; Vashi et al., 2019); therefore, in most of 

the occasions, nutrients need to be dosed to get an efficient biological removal of organic 

matter. However, at the evaluated pulp mill, in our study, the TP influent concentration 

is too high compared to others pulp mill in the world; due to the hardwood used to pulp 

production in Uruguay (Bentancur et al., 2020) and (Bentancur et al., 2021).  Thus, even 

N is still needed to be added, P needs to be removed, rather than added. 

In addition, the chemical composition of the wastewater in the pulp mill is known to have 

a high content of cations such as Ca, Mg and Na (Fontanier et al., 2005; Rezende et al., 

2010; Doldán et al., 2011; Lucas et al., 2012). The presence of these elements in the 

wastewater makes it a complex matrix compared to synthetic or municipal wastewater 

and may be influencing the chemical precipitation of P and the particle destabilization 

through the coagulation process (Caravelli et al., 2008). 

Due to the little research on chemical phosphorus removal carried out in pulp mill 

industrial wastewater worldwide (Teh et al., 2016a), and to the particular situation that 

occurs in the pulp mill under study in Uruguay, with high P content, it is of great interest 

to study in depth the chemical P removal and the effect that wastewater characteristics, 

such as chemical composition, pH, temperature, among others, have on this treatment. 

The main objectives of the present work were to evaluate the chemical P removal process 

in pulp mill WWTP in Uruguay. The research was for the purpose of understand how the 

following key operational factors: chemical additives dosage and type, pH, temperature, 

and mixing intensity impact on the TP removal efficiency. Evaluations were carried out 

at laboratory scale, and the effect of three precipitating agents’ ferric chloride, aluminium 

sulphate, and calcium hydroxide were analysed at different temperatures, pH, mixing 

intensity and polymers addition doses. An additional objective was to evaluate the 

influence of water quality effects on chemical P precipitation and the effects of particle 

stabilization on sedimentation performance. 

 

 

 



 Initial screening and evaluation of main factors affecting CPR at pulp mill wastewater 

109 

 

4.2 MATERIALS AND METHODS 

4.2.1 Experimental design 

In order to evaluate how the following key operational factors: chemical additives dosage 

and type, pH, temperature, and mixing intensity impact on the total phosphorus removal 

efficiency, the following experimental program was carried out.  

The chemical P-removal was assessed carrying out coagulation-flocculation experiments 

of the industrial wastewater test at laboratory scale. Laboratory jar testing was performed 

to investigate the effect of the following three precipitating agents: ferric chloride, 

aluminium sulphate, and calcium hydroxide at different temperatures, pH, flocculants 

doses and coagulation mixing intensity. This study provided insight regarding the most 

effective combinations of the chemicals and operational factors for achieving low levels 

of residual phosphorus.  

4.2.2 WWTP description and wastewater characteristics 

The wastewater used in this experimentation was obtained from a pulp mill industry 

located in Uruguay. A pulp mill uses the chemical Kraft process to produce 1.3 million 

tons of fully bleached eucalyptus market pulp per year. The effluents generated in the 

pulp mill (mostly from the bleaching process) are treated in a WWTP composed of a 

mechanical and physico-chemical pre-treatment followed by a conventional activated 

sludge (CAS) system for the removal of organic matter, total suspended solids (TSS), and 

adsorbable halogenated (AOX) compounds. The plant configuration is shown in Figure 

4.1. The WWTP was designed to treat an effluent flowrate of 25 m3/ADT (approximately 

0.8 m3/s) (Saarela et al., 2008). The wastewater treated from WWTP is discharged in the 

Uruguay River. 

 



Chapter 4 

110 

 

 

Figure 4.1 Process flow diagram of the pulp mill WWTP 

There are two different lines with effluent from the pulp mill to the WWTP, one line with 

high solids effluent (named WAL), where point #1 is located, and the other (WAB) with 

low solids effluent, where points #4 and #5 are located. Point #4 represents a fraction of 

WAB, which includes the acid filtrate produced from what is known in the production 

process as the A/D1 stage (acid stage + chlorine dioxide); this fraction represents a flow 

of 30,240 m3/d and a TP concentration of approximately 8 to 9 mgP/L. Whereas point #5, 

is the alkaline filtrate from the production process involving working with peroxide and 

sodium hydroxide (EOP) with a flow of 12,960 m3/d and a TP concentration of 

approximately 3 to 5 mgP/L. The high solids effluent passes through screening and 

primary clarifier (point #2) and then is sent to the safety basins. The low solids effluent 

passes through a chemical P removal treatment (point #6). The total WAB stream is 

approximately 500 L/s; however, the P removal pre-treatment layout will allow to treat 

the entire stream or just a fraction of it, depending on the TP that has to be removed. After 

the chemical P removal plant, the wastewater is directed to the safety basins (point #8). 

Both flows (WAL +WAB) are mixed at the equalization basins and sent to the cooling 

towers system to reduce the wastewater temperature from 55 oC to about 30 oC. After the 

cooling towers, at point #13, the wastewater is neutralized and urea is added for N dosing. 

Point #14 is the influent to the biological activated sludge system. The activated sludge 

treatment was designed in two parallel lines, each including one aeration basin, one 

secondary clarifier and one return activated sludge flow from the secondary clarifier to 

the aeration tank. Finally, point #31 represents the discharge of the effluent from the 

WWTP to the River. 

The pulp mill wastewater used in this experimentation was obtained from the sampling 

point #6 in Figure 4.1, since the WAB line exhibited a much higher P content compared 



 Initial screening and evaluation of main factors affecting CPR at pulp mill wastewater 

111 

 

to the WAL line.  The characteristics of the pulp mill wastewater are shown in Table 4.1. 

The pulp mill wastewater used in the experiments contained high TP concentrations as 

shown in Table 4.1. 

Table 4.1 Characteristics of the pulp mill wastewater used in the experiments 

 

 

Parameter                                                 Value 

pH 3.8 

Temperature (oC) 60 

COD (mgO2/L) 2496 

TP (total phosphorus, mgP/L) 8.4 

Soluble P (soluble phosphorus with 0.45 μm filter, mgP/L) 8.2 

TN (total nitrogen, mgN/L) 6.8 

TSS (total suspended solids, mgTSS/L) 197 

 

4.2.3 Experimental procedure 

The experimental phase in this research includes the chemical P-removal assessment 

through coagulation-flocculation evaluations of the wastewater. The wastewater used for 

the test was collected from the WAB wastewater stream to the chemical P-removal plant 

(point #6 in Figure 4.1).  

Coagulation-flocculation wastewater evaluations were carried out as follows: i) 

evaluation of different chemicals: Ca(OH)2, Al2(SO4)3∙14.3H2O/L and FeCl3∙6H2O/L and 

optimization of chemical dosage, temperature and pH (Experiments 1 and 4), ii) the 

optimized dosages of chemicals were further examined in combination with different 

anionic polymer dosages to find the highest P removal efficiency. The anionic polymer 

used was FLOPAM AN 945 PWG with a standard molecular weight and high charge 

density (Experiment 2 and 6), iii) the optimized dosages of coagulant and polymer, 

temperature and pH were used, and different mixing intensities was assessed (Experiment 

3), and iv) based on preliminary results, some Jar test was selected to repeat at pH 10.5 

without precipitant agent and with Ca(OH)2, Al2(SO4)3∙14.3H2O/L and FeCl3∙6H2O/L. 

The wastewater chemical composition was analysed by ICP–OES. Besides, particle size 

distribution was evaluated. The sludge chemical composition was analysed by SEM/EDX. 

In addition, X-Ray Diffractometer (XRD) was used to analyse precipitation of different 

crystals. 

The Jar tests were carried out following the conditions presented in Table 4.2. The 

concentration of TP was measured before and after the Jar test execution. 

 

 



Chapter 4 

112 

 

 

Table 4.2 Coagulation-flocculation wastewater test conditions. A – Experiment # 1 to 3 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 Initial screening and evaluation of main factors affecting CPR at pulp mill wastewater 

113 

 

 

Table 4.2 Coagulation-flocculation wastewater test conditions. B - Experiment # 4 to 8 

 

 

 



Chapter 4 

114 

 

A fresh sample of 120 L was collected from the sampling point # 6 in Figure 4.1. For this 

purpose, an 8 h representative composite sample was collected. 

For conducting the Jar Text experiments, a Jar Test apparatus with temperature control 

was used. It consists of four identical beakers of 2 litres, each equipped with a stirrer. The 

stirrers are driven by one rotor, thus giving each the same rotation velocity. The 

temperature control was made with a water bath, which was placed on a platform of Jar 

Test equipment. The sample pH was adjusted depending on the test to be performed, with 

1 mol/L sodium hydroxide (NaOH). Then the chemical dose was added, and the sample 

was rapidly mixed (200 rpm) for 1 min. and slowly mixed (50 rpm) for 10 min. After 

sedimentation time of 10 min., the supernatant was sampled for analysis.  

A total of 152 jar tests were performed to find the optimal chemical type and dose, 

polymer dose, pH, temperature and mixing intensity. 

4.2.4 Analytical determinations 

The following parameters: COD, TP, soluble P (0.45 μm filter) and TSS were analysed 

at the beginning and end (in the supernatant) of each coagulation-flocculation wastewater 

test. The analytical procedures required for the determination of parameters were 

performed following standardized and commonly applied analytical protocols detailed in 

Standard Methods (APHA et al., 2012) as follows: COD (Reactor digestion method 8000), 

TP and P soluble (TNT 843 Kit), and TSS (Standard Methods 2540 D Total Suspended 

Solids Dried at 103-105 oC). 

In experiment #8 the influent and effluent (supernatant) of each jar test were further 

characterized: chemical composition was obtained by Inductively Coupled Plasma 

Optical Emission Spectrometry (ICP-OES) in the pulp mill laboratory. Because the 

analyzes were performed after obtaining the samples, they were conserved with HNO3, 

with a pH between 1 and 2. In addition, particle size distribution (PSD) measurements 

were carried out with a Laser Diffraction Particle Size Analyzer, Microtrac S 3500 at the 

Laboratorio Tecnológico del Uruguay (LATU). 

The sludge samples obtained from the jar test experiments carried out in the Experiment 

#8 were dried according to the ASTM D2216 procedure (105 °C for two hours). Samples 

were sent to the College of Chemistry (Udelar) and the chemical composition of the 

sludge and crystallographic structure of the precipitate, in Experiment #8, were performed 

by scanning electron microscopy energy dispersive spectroscopy (SEM-EDS) and X-Ray 

Diffraction (XRD). 

 

 

 

 



 Initial screening and evaluation of main factors affecting CPR at pulp mill wastewater 

115 

 

4.3 RESULTS AND DISCUSSION 

4.3.1 Effect of different precipitating agents 

An evaluation of three commonly used precipitating agents (calcium hydroxide, 

aluminium sulphate and ferric chloride) was conducted for the pulp mill wastewater at 

WAB stream, at sampling point 6 (Figure 4.1) in order to assess the performance of the 

chemical P removal. The evaluations were carried out to better understand how the 

following key operational factors: chemical additives dosage and type, pH and 

temperature impact on the P removal efficiency. 

Calcium hydroxide 

The performance of P removal from pulp mill wastewater at WAB stream, at sampling 

point 6 (Figure 4.1), was evaluated with different doses of Ca(OH)2 at different 

temperatures and pH. Figure 4.2 presents the results of the residual concentration of TP 

after the jar test as a function of the studied parameters. The initial wastewater 

concentration of TP was 8.4 mgP/L, and soluble P was 8.2 mgP/L. The initial wastewater 

pH was about 3.8. Using Ca(OH)2 as chemical, the wastewater pH varies with the 

chemical doses, achieving levels as: 5.3 with 400 mg/L, 7.0 with 600 mg/L, 8.5 with 800 

mg/L and 10.3 with 1000 mg/L. This evaluation was carried out to optimize the current 

situation at the pulp mill WWTP. 

 

8.4
8

8.2

5.4

4

3.5

1.9

1.4 1.3

2.3

0.4 0.4

30 45 60 30 45 60 30 45 60 30 45 60

5.3 5.1 7 8.6 7.2 8.5 9.4 9.1 10.3 10.7 11.1

400 600 800 1000

0

2

4

6

8

10

Chemical dose (mgCa(OH)2/L

Temperature (oC)

P
T

 r
e

s
id

u
a

l 
(m

g
P

/L
)

Default pH after Ca(OH)2 addition

 

A. pH reached after calcium addition. 



Chapter 4 

116 

 

6.3

3.6 3.5

2.7

4

0.6

3.8

3.3

4.8

1.5
1.1

0.4

30 45 60 30 45 60

9.5 10.5 9.5 10.5 9.5 10.5 9.5 10.5 9.5 10.5 9.5 10.5

400 600

0

2

4

6

8

10

P
T

 r
e

s
id

u
a

l 
(m

g
P

/L
)

pH adjusted with NaOH

Chemical dose (mgCa(OH)2/L

Temperature (oC)

 

B. pH 9.5 and 10.5 reached with NaOH addition. 

Figure 4.2 PT residual in a pulp mill wastewater with Ca(OH)2 as a function of dose of 

chemical, temperature and pH. Initial conditions: PT=8.4 mg/L, Psoluble=8.2 mg/L, 

pH=3.8. Both figures present at the horizontal axis the following parameters: pH, 

temperature and chemical dose 

The results of the tests with Ca(OH)2 show two clear effects: i) by increasing the 

concentration of lime, increases the percentage removal of TP and reduces the residual 

concentration; however the higher the lime dose, the higher the pH values, ii) by 

increasing the pH of the wastewater, the percentage removal of TP also increases. In these 

evaluations, only the TP was analysed, so the removal is influenced by both the P 

precipitation as well as the ability of that precipitate to settle.  

According to the literature, with lime added to water it reacts with the natural bicarbonate 

alkalinity to precipitate CaCO3 (Jenkins et al., 1971; Mohammed & Shanshool, 2009). As 

the pH value of the wastewater increases beyond about 10, excess calcium ions will then 

react with the phosphate to precipitate hydroxylapatite (Metcalf & Eddy, 2003b). P 

removal with lime is a non-stoichiometric process, as the lime dosage is not dependent 

on the concentration of phosphate removed but on the solubility product of Ca(OH)2 

which is frequently exceeded as the pH of the water increases and virtually all of the PO4 

will precipitate at pH values above 10 (Jiang & Graham, 1998). The quantity of lime 

required will depend primarily on the alkalinity of the wastewater (Metcalf & Eddy, 

2003b). 



 Initial screening and evaluation of main factors affecting CPR at pulp mill wastewater 

117 

 

Similar results, where the chemical phosphate precipitation with lime is achieved at pH 

range from 8.0 to 11, have been previously found by Nassef (2012); however, a synthetic 

phosphate solution was used as wastewater. According to Nassef (2012) when lime is 

added to wastewater, as the pH increases to more than 10, excess calcium ions can form 

the complex with phosphate and precipitate it in the solution. Furthermore, similar results 

were obtained by Mohammed & Shanshool (2009) where they evaluated the removal of 

P by alum and calcium chloride (CaCl2) with a phosphate solution prepared from KH2PO4. 

The results of CaCl2 showed that pH and CaCl2 dosage play an important role in PO4
-3 

removal. Phosphate removal increases with increasing pH and CaCl2 dosage, and the 

optimum dose of CaCl2 was 60 mg/l. The pH effect can be explained by the change of 

orthophosphate compounds with pH (Jenkins et al., 1971). However, the CaCl2 dose was 

much lower than Ca(OH)2 doses used in this research. 

Mazlum & İkizoğlu, (2018) studied the P removal by chemical precipitation in a 

supernatant from a previously activated sludge treatment system fed municipal 

wastewater. When lime was added to the supernatant, and the pH was increased to 10.5, 

resulted in low supernatant P limits. In this case, very high doses of lime were used, from 

1.80 to 1.95 g Ca(OH)2 in 0.5L of wastewater. Malhotra et al. (1964) evaluated the 

removal of P from municipal wastewater after biochemical treatment using alum and lime. 

According to the results a dose of 600 mg Ca(OH)2/L raised the pH of the sample to 11.0 

and removed 99 % of the TP. In addition, (Malhotra et al., 1964) evaluated the removal 

of P from the effluent by simply raising the pH of the sample with the use of sodium 